Y% pennsylvania

r ' DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office
PROTECTION CLEAN WATER PROGRAM
Renewal/
Application Type  Transfer NPDES PERMIT FACT SHEET Application No.  PA0014672
Industrial
Facility Type Without ELGs INDIVIDUAL INDUSTRIAL WASTE (|W) APS ID 1039444
o SEEEEE— AND IW STORMWATER o
Major / Minor Minor Authorization ID 1361249
Applicant and Facility Information

Applicant Name Exide Environmental Response Trust Facility Name Exide Trust Reading
Applicant Address One World Trade Center 8th Floor Facility Address 3000 Montrose Avenue

Long Beach, CA 90802 Reading, PA 19605-2751

Jan Dobinsky, Assoc. Project Mgr.,
Applicant Contact Roberto Puga Facility Contact Montrose Environmental
[...]
Model Results 7/6/2021

48



NPDES Permit Fact Sheet
Exide Trust Reading

NPDES Permit No. PA0014672

Mass Limits

Concentration Limils

AMEL MDL . Governin
Poilutants (bsrday) | (bsiaay) AML MDL IMAX Units WQBELQ }

Total Antimony Report Report Report Report Report Hg/l. 1,194
Total Cadmiwen 0.34 0.53 . 68.2 108 171 ug/lL. 68.2
Hexavalent Chromium Report Report Report Report Report g/l 613
Total Copper Report Report Report Report Report g/l 656
Total Lead 4.53 7.06 205 1,411 2,261 pa/l 805
Total Thailium Report Report Report Report Report g/l 51.2
Vinyl Chloride Report Report Report Report Report gl 16.2

Other Pollutants without Limits or Monitoring

The following pollutants do not require effluent limils or monitering based on water quality because reasonable potential o exce
concentration was less than thresholds for monitoring, or the pollutant was not detected and a sufficiently sensitive analytical me

Pollutants G&‘ggﬁtg Units Commemnts
Total Dissolved Solids (PWS) NIA N/A PWS Not Applicable
Bromide N/A N/A No WQS
Total Aluminum 28,197 Hg/L Discharge Conc = 10% WQBEL
Total Arsenic 2,132 o/l Discharge Conc s 10% WQBEL
Total Barium 511,773 ygil Discharge Conc s 10% WQBEL
Total Beryilium N/A N/A No WQS
Total Boron 304,525 ugiL Discharge Conc = 10% WQBEL
Total Chromium (lil) 22,113 ugfb Discharge Conc = 10% WQBEL
Total Cobalt 3,672 ug/b Discharge Conc = 10% WQBEL
Total Cyanide NIA N/A, No WQS
Dissolved lron 63,872 Hgfi. Discharge Conc = 10% WQBEL
Total Iron 319,858 g/l Discharge Conc = 10% WQBEL
Total Manganese 213,239 paf/lL Discharge Conc = 10% WQBEL
Total Mercury 10.7 Hgfl Discharge Conc < TQL
Total Nickel 13,4866 Ha/b Discharge Conc < 10% WQBEL
Total Selenium 1,064 pal/t bDischarge Conc = 10% WQBEL
Total Siiver 213 pgfh. Discharge Conc = 10% WQBEL
Total Zinc 5,489 Ha/L Discharge Conc = 10% WQBEL
Totai Molybdenum N/A NIA No WQS
Acrolein 113 Ha/L Discharge Conc = 25% WQBEL
Acryiohitrile 48.7 1ol Discharge Conc = 25% WQBEL
Benzene 471 pa/l Discharge Conc = 256% WQBEL
Bromoform 5,680 Hg/L Discharge Conc = 25% WQBEL
Carbon Tetrachioride 325 Hgfl: Discharge Conc = 25% WQBEL
Chiorochenzena 21,324 wa/l Discharge Conc < 25% WQBEL
Chlorodibromomethane 649 Mg/l Discharge Conc = 25% WQBEL
Chloroethane N/A N/A No WQS
2-Chloroethyt Vinyl Ether 878,723 pgfl Discharge Conc < TQL

Model Results

49

7/6/2021



NPDES Permit Fact Sheet NPDES Permit No. PA0014672
Exide Trust Reading

Recommended WQBELSs & Monitoring Requirements, IMP 101, continued......

Governing
Pollutants WQBEL WBQB.EL Comments
asis
(ug/l)

Total Antimony 1194 THH Discharge Conc = 10% WQBEL (no RP)

Total Cadmium 68.2 CFC Discharge Conc = 50% WQBEL (RP)
Hexavalent Chromium 613 AFC Discharge Conc = 10% WQBEL (no RP)
Total Copper 656 AFC Discharge Conc = 10% WQBEL (no RP)

Total Lead 905 CFC Discharge Conc = 50% WQBEL (RP)
Total Thallium 51.2 THH Discharge Conc = 10% WQBEL (no RP)
Vinyl Chloride 16.2 CRL Discharge Conc = 25% WQBEL (no RP)

50



NPDES Permit Fact Sheet NPDES Permit No. PA0014672
Exide Trust Reading

pennsylvania Toutes Manparaans Spradhast

LEPAETMENT GF SNV IR LN A Warslon 1.3, March 1021
PROTLCTION

Discharge Information

b

Facility: Exide - RP 21, compared to inflfeff MPDES Permit Mo.: PAMNHA46T2 Cutfall Mo.: 104+201

Evaluation Type: Major Sewage | Industrial Waste Wastewater Description: leachate, gw. stw, filter backwash

Discharge Characteristics
Partial Mix Factors [PMFs) Complete Mix Times (min)
AFC CFC THH CRL [ [

D“{’,EDF]L“ Hardness (mgl)* |  pH (SUF*

0.8 200 T

O F it blank 0.5 W heit biank 0 IF heft Dok 1 K=t biank

Max Dischange | Trib | Stream | Daily |Howrly| Strea | Fate Criteri | Chem
Conc Cong | Conc Cw CV | mCV | Coeff a Mod | Transl

=
a_.

Discharge Pollutant

|Tulﬁ| Cissolved Solds (PW3)

o [Chioride (PWS)
g Bromite

Suifate [PWS)
Fluoride (PWS)
Tatal AlEminum
Totzl Antimony
Tatal Arsenic

Tatal Barium

Totzl Berylllum
Tokal Boron

Tatal Caomium
Totzl Chomium (1)
Hexavalent Chromum
Total Coban

Tolal Copper

Free Cyanige

Tatal Cyanioe
Dissotved Iron
Total Iron

Total Lead

Tolal Manganese
Tolal Mercury

Total Nickel

[Takal Fhenals (Phenolics) (FWS)
Total Selenium
Tatal Siver

[Takl Thailum

Total Zinc

Tatal Matybdenum
Acroiein
ACrylamide
Acrylonitrile

Benzeng
Hromafom

1|

—
1350

23

574

up 2

B e g e e e e

Discharge Information T3 021 Page 1

51



NPDES Permit Fact Sheet
Exide Trust Reading

Recommended WQBELSs from TMS:

NPDES Permit No. PA0014672

Mass Limits Concentration Limits Governing
Avg. Mo. Max Daily Avg. Mo. Max Daily WQBEL
Pollutants limit limit limit limit IMAX WQBEL Basis Comments
(Ibs/day) (Ibs/day) (ug/ (ug/l) (ug/l) (ug/h
Discharge Conc = 50%
Total Lead 4.53 7.06 905 1,411 2,261 905 CFC WQBEL (RP)
Total Zinc Report Report Report Report Report 5,489 AFC Discharge Conc = 10%
WQBEL (no RP)

52




NPDES Permit Fact Sheet NPDES Permit No. PA0014672
Exide Trust Reading

pennsylvania Toies Managuriant Sqoeadihist

OEPOETMENT OF EMUIROAYENTA Versien 1.5, March 3001
PROTECTION

Discharge Information

b

Faciit,: ~ Exide-greater of appl datafinfi) or DMRs (eff) MPDES Permit Mo PAMNH46T2 Outfall Mo.: 02

Evaluation Type: Major Sewage | Industrial Waste Wastewater Description: untreated stw, max discharge

Discharge Characteristics
Partial Mix Factors [PMES) Complete Mix Times (min)
AFC CFC THH CRL [T aQ,

D‘T,;':{;DF]L"“‘ Hardness (mgy* | pH (sUy

1.515 216 7

' If it biani 0.5 ¥ i=R biank 0 IF it Déank 1 =X biank

Max Discharge | Trib | Stream | Daily |Hourly| Strea | Fate FOS Criteri | Chem
Conc Conc | Conc cv CV | m CV | Coeff a Mod | Transl

g
2

Discharge Pollutant

Total Dissoived Solids (PWS)
= [Criloride [PWS)

& [Bromios
3 Sifate [PWE)
Fluofide [PWS)
Tatal Alminum
Tatal Artimony
Total Arsenic

Totl Barnum

Totl Berylium
Totl Born

Tatal Cadmium
Takal Chromium (10}
Fexavaent Chromm
Tatal Cobal

Tatal Copper

Fres Cyanioe

Tatal Cyanide
Dissotved Inan
Totl Iron

Total Lead

Tatal Manganese
Totl Mareury

Total Mickel

Tatal Phenols (Phendlics) (FWS)
Tkl Selanium
Total Siiver

Tatal Thallum

Totl Zinc

Total Molybdenum
Acroiein
Acryiamide
Acryionitriie

Benzens
Bromodomm

Group 2

114

B e et e et e

Discharge Information 772021 Page 1

53



NPDES Permit Fact Sheet NPDES Permit No. PA0014672
Exide Trust Reading

DOCKET NO. D-1976-097-4
DELAWARE RIVER BASIN COMMISSION
Exide Technologies

Industrial Wastewater and Stormwater Treatment Plants
Mubhlenberg Township, Berks County, Pennsylvania

PROCEEDINGS

This docket is issued in response to an Application submitted to the Delaware River
Basin Commission (DRBC or Commission) by Exide Technologies (Exide or docket holder) on
December 22, 2014 (Application), for renewal of the docket holder’s industrial wastewater
treatment plant (IWTP), stormwater treatment plant (SWTP), and their related discharges. The
Pennsylvania Department of Environmental Protection (PADEP) issued National Polutant
Discharge Elimination System (NPDES) Permit No, PAG014672 for this project on December
17,2010,

The Application was reviewed for approval under Section 3.8 of the Delmware River
Basin Compact (Compact). The Berks County Planning Commission has been notified of
pending action. A public hearing on this project was held by the DRBC on May 11, 2016,

A. DESCRIPTION

1. Purpose. The purpose of this docket is to renew the approval of the docket holder’s
existing 0.7 million gallons per day (mgd) IWTP and 0.4 mgd SWTP, and their associated
discharges. This docket also continues the approval of a total dissolved solids (TDS)
determination consisting of an average monthly concentration effluent limit of 6,000 mg/l
{monthly average) and 7,500 mg/! (daily maximum) for the existing IWTP. No modifications to
the facilities are proposed.

2. Location. The IWTP and SWTP are located at and serve the Exide battery
manufacturing facility, located on Spring Valley Road and Nolan Street in Muhlenberg
Township, Berks County, Pennsylvania. The IWTP and SWTP will continue to discharge to the
Schuylkill River at River Mile 92.47 - 78.29 (Delaware River — Schuylkill River) via an existing
stormwater conveyance system. The combined TWTP and SWTP effluent discharges te an
existing pipe dedicated to Exide, which discharges to an existing City of Reading stormwater
pipe, which outfalls to the Schuylkill River, The Exide facility also features a stormwater
overflow outfall, which will continue to discharge untreated stormwater runoff to an unnamed
tributary to Bernhart Creek during large precipitation events,

54



NPDES Permit Fact Sheet

Exide Trust Reading

B-1976-097-4 (Exide Technologies — IWTP & SWTP) 3

b. Facilities. The existing facilities and water uses/discharges are described as
follows:

IWTP: The IWTP consists of several advanced treatment processes to treat
various waste streams, which are necessary to meet the BAT requirements for this industrial
classification. The facilities include primary and secondary clarification tanks, equalization
tanks, chemical mixing units, primary and secondary neutralization tanks, a sludge holding tank,
a sludge thickening tank, sludge plate filter presses, and a sludge decant reaction tank.

SWTP: The SWTP consists of a collection sump/pump station, three (3) above-
ground storage/equalization tanks with a combined capacity of 2.38 million gallons, and a multi-
media filter system consisting of five (5) vessels of multi-media filter units designed to operate
in parallel. The SWTP is designed to capture and store the stormwater runoff volume generated
by the Exide site during the design ten-year frequency rainfall event,

The project IWTP and SWTP facilities are not located in the 100-year floodplain,

Prior facilities and processes for the IWTP and SWTP have been described in
DRBC Docket Nos. D-1976-097-1, D-1976-097-2, and D-1976-097-3, approved by the DRBC
on February 23, 1977, December 8, 2010, and March 6, 2013, respectively.

IWTP sludge filter press cake will continue to be hauled off-site by a licensed
hauler for deposit at a state-approved facility.

c. Water withdrawals, The potable and process water supply at the battery
manufacturing plant is from Muhlenberg Township Authority wells, as described in detail in
Docket No, D-2001-30 CP, which was approved on February 6, 2002. Process water supply was
once obtained from Bernhart Creek and a nearby unnamed spring, as described in DRBC Docket
No. D-1976-097-1, approved by DRBC on February 23, 1977, but these sources are no longer
utitized. This docket does not approve any withdrawal from Bernhart Creek or the unnamed
spring.

d, NPDES Permit / DRBC Docket. NPDES Permit No. PAG014672 was issued by
the PADEP on December 17, 2010 and includes final effluent limitations for the TWTP discharge
of 0.25 mgd to surface waters classified by the PADEP as warm water fishery (WWF) and
migratory fishery (MF), The following average monthly effluent limits and monitoring
requirements are for DRBC parameters. '

EFFLUENT TABLE A-1: DRBC Parameters Inciuded in NPDES Permit for the IWTP
discharge

MONITORING POINT 101 AWTP

NPDES Permit No. PA0014672

PARAMETER LIMIT MONITORING
pH {Standard Units) 6 to 9 at all times As required by NPDES Permit
Total Suspended Solids 30 mg/l As required by NPDES Permit
CBOD {5-Day at 20° C) 25 mg/l As required by NPDES Permit

55



NPDES Permit Fact Sheet

Exide Trust Reading

D-1976-097-4 (Exide Technologies — IWTP & SWTP) 4

MONITORING POINT 101 (IWTP)

PARAMETER LIMIT MONITORING
Ammonia Nitrogen 5.0 mg/l As required by NPDES Permit
Total Dissolved Sclids* 6,000 mg/l (monthly average) As required by NPDES Permit

7,500 mg/l (daily maximum) ‘

* See DECISION Condition I1.p,

The following average monthly effluent limits, based on an average monthly flow of 0.4
mgd, are among those listed in the NPDES Permit for Monitoring Point No. 201 (SWTP) and
nieet or are more stringent than the effluent requirements of the DRBC.

EFFLUENT TABLE A-2: DRBC Parameters Included in NPDES Permit for the SWTP
discharge

MONITORING POINT NO. 201 (SWTF)

PARAMETER LIMIT MONITORING
pH (Standard Units) 6 to 9 at all times As required by NPDES Permit
Total Suspended Solids 30 mg/l As required by NPDES Permit
Total Dissolved Solids *See EFFLUENT TABLE A-3 below *

* PADEP requires the SWTP discharge to meet TDS effluent limits of 6,000 mg/l
(monthly average) and 7,000 mg/l (daily maximum). DRBC requires an average monthly TDS
effluent limit of 1,000 mg/l, as included by the DRBC in Docket No. D-1976-097-3 and
continued via this docket (See EFFLUENT TABLE A-3 below)

The following average monthly effluent limit for Monitoring Point No. 201 (SWTP) is
not listed in the NPDES Permit.

EFFLUENT TABLE A-3: DRBC Parameters Not Included in NPDES Permit for the
SWTP discharge

MONITORING POINT NO. 201 (SWTP)

PARAMETER LIMIT MONITORING

Total Dissolved Solids* 1,000 mg/l : Monthly

* See DECISION Condition ILp.

The following average monthly effluent limits and monitoring requirements are among
those listed in the NPDES Permit for Outfall 002 (untreated stormwater overflow) and meet or
are more stringent than the effluent requirements of the DRBC., '

EFFLUENT TABLE A-4: DRBC Parameters Included in NPDES Permit for the
stormwater overflow to the unnamed tributary to Bernhart Creek

OUTFALL NO. 002 (Stormwater overflow discharge to UNT Bernhart Creel)

PARAMETER LIMIT MONITORING

NPDES Permit No. PA0014672

pH (Standard Units)

6to 9 at all times

As required by NPDES Permit

Total Suspended Solids

Monitor & Report

As required by NPDES Permit -

Total Dissolved Solids*

Monitor & Report

As required by NPDES Permit

# See DECISION Condition 11.p.

56




NPDES Permit Fact Sheet NPDES Permit No. PA0014672
Exide Trust Reading

D-1976-097-4 (Exide Technologies ~ IWTP & SWTP) 5

B. FINDINGS

This docket renews approval of the docket holder’s existing 0.7 mgd IWTP and 0.4 mgd
SWTP and their associated discharges. No modifications to the facilities are proposed.

Total Disselved Solids (TDS) Effiuent Limit Determination

The DRBC Executive Director approved a TDS determination for the docket holder’s
IWTP consisting of effluent limits of 6,000 mg/l {(monthly average) and 7,500 mg/l (daily
maximumn), in a letter dated Seplember 12, 1997. The TDS determination was continued in
Docket Nos, D-1976-097-2 and 1-1976-097-3, approved by the DRBC on December 8, 2010
and March 6, 2013, respectively. TDS is generated from the battery manufacturing process. The
docket holder requested the continuance of this TDS determination.

Section 3.10.4.D.2 of the DRBC’s Hater Quality Regulations (W(QR) states:

“Total dissolved solids shall not exceed 1000 g/, or a concentration estcblished by
the Conumission which is compatible with designated water uses und siream quality
objectives, and recognizes the need for reserve capacily to serve fufure dischargers.”

The Cormumission’s basin-wide in-stream TDS criteria is that the receiving stream’s
resultant TDS concentration be less than 133% of the background (WQR Section 3,10,3.B.1.b.)
and the receiving stream’s resultant TDS concentration be less than 500 mg/l (WQR Section
3.10,3B. 2.). The discharge is required to comply with the more stringent of the above in-stream
criteria.

The 133% of the background TDS requirement is for the protection of aquatic life. The
500 mg/l TDS requirement is to protect the use of the receiving stream as a drinking water
source. The EPA’s Safe Drinking Water Act secondary standard for TDS is 500 mg/l.

The estimated seven-day low flow with a recurrence inferval of ten years (Q.10 flow) of
the Schuyikill River immediately upstream of the Outfall 001 discharge is 198 cfs (128 mgd).
Using data collected from 2000 to 2006, the Schuylkill River in-stream TDS concentration
immediately upstream of the Reading stormwater conduit discharge (combined IWTP and SWTP
discharge) is estimated to be 387 mg/. 133% of 387 mg/l is 514 mg/l; therefore, the DRBC in-
stream requirement of 500 mg/l remains the more stringent of the two (2) Commission in-stream